
 
  
 
 
 
 
 
 

W6464/2020/1 (21/04/2021) (Amended 6/04/2022) 
Warrawoona Gold 

 
 

Prescribed premises category description 

(Schedule 1, Environmental Protection Regulations 1987) 

Assessed production / 
design capacity 

Category 5: Processing or beneficiation of metallic or non metallic 
ore  

2.5 million tonnes per annual 
period 

Category 64: Class II or III putrescible landfill site 1,500 tonnes per annual 
period 

Category 85: Sewage facility 50 m3/day 
 

 

This amended works approval is granted to the works approval holder, subject to the attached 
conditions, on 6 April 2022, by: 

 

 

 

 

ALANA KIDD 

MANAGER, RESOURCE INDUSTRIES 

an officer delegated under section 20 of the Environmental Protection Act 1986 (WA) 
[...]
run-on and run-off; 

• Ramped entrance with incline and 5-degree 
back slope into cells; 

• Signage; and 

• Spill kit and hydrocarbon waste bin. 
 

Not yet 
determined, 
however, aligned 
with long-term 
mine plan to 
avoid the need to 
move / relocate 
the facility 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

3 Sedimentation 
Ponds 

Sedimentation Pond 1: 

• Pond for the storage of stormwater runoff from 
outside bunded areas in the Crusher and CIL 
tank areas, located to the northeast of the CIL 
tanks; 

• Overflows to Sedimentation Pond 2 at Top 
Water Level (TWL) = 284.7 mAHD; 

• Minimum freeboard = 0.3 m; 

• Designed to store run off from 10% AEP-24 
hour rainfall event (130 mm) in conjunction 
with Sedimentation Pond 2; 

• Pond dimensions at TWL: 
➢ Length = 61.5 m; 
➢ Width = varies 29 - 42 m; 
➢ Depth = 1.5 m; 

• Pond capacity at TWL =  2,081 m3; and 

• Unlined pond (excavated in rock). 
 
Sedimentation Pond 2: 

• Pond for the storage of stormwater runoff from 
yards and laydown areas within Mine Services 
Area and outside bunded areas at the Fuel 
Farm and Power Station located to the 
northeast of the Mine Services Area; 

• Top Water Level (TWL) = 280.0 mAHD; 

• Minimum freeboard = 1.0 m; 

• Designed to store runoff from 10% AEP-24 
hour rainfall event (130 mm) in conjunction 
with Sedimentation Pond 1; 

• Pond dimensions at TWL: 
➢ Length = 100 m; 
➢ Width = 23-40 m; 
➢ Depth 3.0 m; 

Schedule 1: 
Maps, Premises 
map, Figure 5 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

6 

 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

Timeframe 

• Pond capacity at TWL = 8,250 m3; and 

• Unlined pond (excavated in rock). 

4 Raw Water 
Pond 

Pond for the storage of raw water and RO brine 
reject water from the RO Plant at the Processing 
Plant: 

• Pond dimensions: 
➢ Length 45m; 
➢ Width 48m; 
➢ Depth 3.6m; 

• Pond capacity 4,980m3; 

• Freeboard 300mm; 

• Freeboard markers installed; 

• Lined with an impermeable HDPE membrane 
and located within an internally draining 
processing area; 

• Overflows to Sedimentation Pond 2; 

• Daily inspection logs of integrity of all water 
lines, tanks and bunds; 

• Installed within bunds to ensure all liquids are 
captured and not released to the environment; 
and 

• Scour pits or sumps constructed along pipeline 
corridors to ensure leaks or spillages 
containing raw water and/or brine water are 
contained within bunded areas. 

Schedule 1: 
Maps, Premises 
map, Figure 5 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

5 RO Plant at the 
Processing Plant 

• Capacity 150m3/day; and 

• Brine directed to the Raw Water Pond. 

Within the 
Proposed 
Process Plant 
section of 
Schedule 1: 
Maps, Premises 
map, Figure 2 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

6 Pipeline and 
services corridor  
Processing Plant 
to TSF 
Return water 
from the TSF 
decant to the 
Thickener 

• Installed within bunds to ensure all liquids are 
captured; 

• Installed within an unlined bunded V trench 
which will be able to contain potential spillages 
in the case of any leakage or burst in the 
pipelines (nominally of 12 hours duration); 

• The trench will be adjacent to and aligned with 
a light vehicle access road, facilitating access 
for inspections and maintenance of the TSF; 

• Scour pits or sumps constructed along pipeline 
corridors to ensure leaks or spillages 
containing TSF decant are contained within 
bunded areas; 

• Tailings and return water pipelines fitted with 
flow and leak detection sensors monitored 
from control room; 

• Equipped with telemetry systems and 
pressure sensors to allow detection ruptures; 

• Equipped with automated cut offs in the event 
of ruptures; 

• Provided with secondary containment to 
contain any spills for a period equal to the time 
between routine inspections; and 

• Spill catch pits will be excavated at 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

7 

 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

Timeframe 

topographic lows in the corridor to provide 
design storage capacity where required. 

7 TSF general 
details 

Down valley thickened tailings distribution TSF: 

• Tailings thickened to >65% w/w solids; 

• 17 Mt storage capacity; 

• Single cross-valley earthfill embankment will 
provide containment at the north western end 
of the tailings storage area; 

• Containment around the remaining perimeter 
will be provided by the natural topography with 
two small containment bunds; 

• Stage 1 Crest RL264.0m; 

• Stage 2 Crest RL267.3m; and 

• Each stage will include an emergency spillway 
(in an area where the natural topography 
provides a suitable spillway location) 
constructed in competent natural ground.  

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

8 TSF permeability 
demonstrated 
with testing 
performed 
across the areas  

• Low permeability (between 0.8x 10-8 m/s and 
2.6 x 10-8 m/s) foundation prepared by 
moisture conditioning and compacting Zone 1 
filled cut off trench and upstream low 
permeability zone; 

• Compacted Zone 1 material to be placed 
against the abutments for a distance of 
approximately 100m from the ends of the 
embankment to reduce the potential for lateral 
seepage; 

• Upstream blanket of compacted low 
permeability material of minimum 300mm 
thickness to be provided on the impoundment 
floor to approximately 65m from the upstream 
toe of the embankment; and 

• Zone permeabilities: 
➢ Zone 1: Clayey sand/Sandy clay (local 

borrow from superficial deposits) – 4.5m 
wide, 5 x 10-8 m/s; 

➢ Zone 2: Well-graded sand filter site 
manufactured) – 1.5m wide, 1 x 10-5 m/s; 
and 

➢ Zone 3: General fill (local borrow from 
weathered rock) – 4m wide, 1 x 10-6 m/s. 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

9 TSF spigots • Initially two spigots for the discharge of tailings, 
transitioning to one, location to be varied as 
level of tailings beach increases. 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 
 

10 TSF freeboard • Emergency spillway (in an area where the 
natural topography provides a suitable 
spillway location) for each stage will be present 
throughout operation and post closure of the 
TSF to prevent the embankment from 
overtopping in the event of extreme rainfall 
events occurring when the design stages are 
at full tailings storage capacity; 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

8 

 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

Timeframe 

• Freeboard of 500mm maintained; and 

• Designed for storage of excess run-off from a 
1:10 average exceedance probability (AEP) 
notional wet season, an extreme storage 
allowance for a 1:100 AEP, 72-hour duration 
storm event run-off. 

11 TSF decant 
structures 

• Mobile decant pump on the upstream side of 
the embankment to collect supernatant water 
released from the discharged tailings slurry 
into the TSF, incidental rainfall runoff and 
transferred seepage recovered from the 
seepage collection trench; 

• Decant pond size minimized via recirculation 
of decant water back to the Processing Plant 
Thickener; and 

• Cyanide levels kept at <30mg/L using Caro’s 
acid. 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

12 TSF 
underdrainage 

• Seepage interception trench to be constructed 
immediately downstream of the main 
embankment to allow for collection and return 
of any near surface seepage. The trench will 
run parallel to the main embankment 
downstream toes. If seepage is intercepted by 
the trench, a submersible pump will be 
installed in a seepage recovery sump to pump 
water back into the TSF impoundment to be 
collected by the decant recovery system. 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

13 TSF tailings and 
decant return 

• Cyanide levels kept at <30mg/L using Caro’s 
acid. 

Schedule 1: 
Maps, Premises 
map, Figure 2 
and Figure 3 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

14 Landfill 
Klondyke Waste Rock Dump site: 

• 750 tonnes Putrescible wastes; 

• 750 tonnes Inert wastes; 

• Located more than 100m from surface water 
features; 

• Separated by at least 3m from the highest level 
of the groundwater table; 

• Active tipping face maximum length of 30m 
and maximum height of 2m; 

• Stormwater diverted away from the landfill by 
diversion drains and bunding; and 

• Mobile fencing installed to prevent access by 
livestock and other fauna. 

 
Tyres: 

• Disposed of in batches not exceeding 1,000 
used tyres; 

• Covered at regular intervals so that no more 
than 1,000 used tyres are left exposed;  

• Each batch separated by at least 100mm of 
soil or another dense inert and incombustible 
materials, with a final over not less than 

Schedule 1: 
Maps, Premises 
map, Figure 1 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

9 

 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

Timeframe 

500mm; and 

• Fire breaks maintained. 

15 WWTP and 
irrigation area 

Iconic Water Solutions WWTP: 

• Capacity 50m3/day; 

• Pump well; 

• Balance tank; 

• Anaerobic tank; 

• Anoxic tank; 

• Two aeration tanks; 

• Clarifier tank; 

• Settling tank; 

• Waste activated sludge tank; 

• Chlorine contact tank;  

• Fitted with high level alarms on the balance 
tank and irrigation tank; 

• Treated wastewater irrigation storage tanks 
(with a minimum capacity of two days) for 
storage prior to discharge; and 

• Design effluent quality criteria: 
➢ pH 6.8 – 8.5 pH units; 
➢ Biochemical Oxygen Demand <20mg/L; 
➢ Total Suspended Solids <30mg/L; 
➢ Total Nitrogen <30mg/L; 
➢ Total Phosphorus <8mg/L; 
➢ E.coli <1,000 mg/L; and 
➢ Free Chlorine 0.2 – 2.0 mg/L. 

 
Irrigation area: 

• 1.5 hectares; 

• Fully fenced and signposted; 

• Stormwater diverted away from the WWTP 
and irrigation area by diversion drains and 
bunding; and 

• Design Total Nitrogen and Total Phosphorus 
loading rates: 
➢ Total Nitrogen 365 kg/ha/yr; and 
➢ Total Phosphorus 98 kg/ha/yr. 

 
Pipelines: 

• Installed within bunds to ensure all liquids are 
captured and not released to the environment; 
and 

• Scour pits or sumps constructed along pipeline 
corridors to ensure leaks or spillages are 
contained within bunded areas. 

Schedule 1: 
Maps, Premises 
map, Figure 1 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

16 RO Plant at the 
WWTP 

• Capacity 25m3/day; 

• Brine directed to the WWTP final Irrigation 
tank; and 

• Brine must be mixed with WWTP effluent prior 
to discharge to the irrigation area. 

Schedule 1: 
Maps, Premises 
map, Figure 1 

Prior to the 
submittal of the 
Environmental 
Compliance 
Report required 
by condition 2 

Compliance reporting 

 The works approval holder must within 60 calendar days of an item of infrastructure or 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

10 

 

equipment required by condition 1 being constructed and/or installed: 

(a) undertake an audit of their compliance with the requirements of condition 1; and 

(b) prepare and submit to the CEO an Environmental Compliance Report on that 
compliance. 

 The Environmental Compliance Report required by condition 2, must include as a minimum 
the following: 

(a) certification by a suitably qualified professional engineer or builder that the items of 
infrastructure or component(s) thereof, as specified in condition 1, have been 
constructed in accordance with the relevant requirements specified in condition 1; 

(b) as constructed plans and a detailed site plan for each item of infrastructure or 
component of infrastructure specified in condition 1;  

(c) Photographic evidence of the installation of the infrastructure; 

(d) be signed by a person authorised to represent the works approval holder and 
contains the printed name and position of that person. 

(e) Monitoring data indicating the baseline ambient environmental conditions at the 
premises prior to and immediately following construction of the item(s) of 
infrastructure; and 

(f) A Quality Control / Quality Assurance Certificate from an independent third party 
which demonstrates that the permeability of the TSF meets the requirements 
specified in Table 1. 

Construction of groundwater monitoring wells 

 The works approval holder must design, construct, and install groundwater monitoring wells 
in accordance with the requirements specified in Table 2. 

Table 2: Infrastructure requirements – groundwater monitoring wells 

Infrastructure Design, construction, and installation 
requirements 

Monitoring well 
locations 

Timeframe 

Groundwater 
monitoring 
network for: 

TSF including at 
least (TSFMB01, 
TSFMB02, 
TSFMB03, 
TSFMB04)  

 

TSFMB122 

 

Village Camp 

 

Processing Plant 

 

Vibrating Wire 

Well design and construction: 

Designed and constructed in accordance with 
ASTM D5092/D5092M-16: Standard practice for 
design and installation of groundwater monitoring 
bores. 

Well screens must target the part, or parts, of the 
aquifer most likely to be affected by contamination1. 
Where temporary/seasonal perched features are 
present, wells must be nested, and the perched 
features individually screened. 

Schedule 1: 
Maps, Premises 
map, Figure 4 

Must be constructed, 
developed (purged), 
and determined to be 
operational in order 
to meet the 
frequency of baseline 
monitoring as 
required by Table 10 
and prior to the 
commencement of 
environmental 
commissioning 
activities under 
condition 7 

Logging of borehole: 

Soil samples must be collected and logged during 
the installation of the monitoring wells. 

A record of the geology encountered during drilling 
must be described and classified in accordance with 
the Australian Standard Geotechnical Site 
Investigations AS1726. 

Any observations of staining / odours or other 



 

 
W6464/2020/1 (Amended 6/04/2022) 
Warrawoona Gold Project  

11 

 

Infrastructure Design, construction, and installation 
requirements 

Monitoring well 
locations 

Timeframe 

Piezometers 
(WP01, VWP02, 
VWP03, VWP04, 
VWP05, VWP06) 

 

 

 

 

indications of contamination must be included in the 
bore logs. 

Well construction log: 

Well construction details must be documented 
within a well construction log to demonstrate 
compliance with ASTM D5092/D5092M-16. The 
construction logs shall include elevations of the top 
of casing position to be used as the reference point 
for water-level measurement, and the revelations of 
the ground surface protective installations. 

Well development: 

All installed monitoring wells must be developed 